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Test Mode UNII-3_TX AX (HE20) Mode_Ant. 1 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

149 5745 12.11 0.09 12.20 30.00 Complies 
157 5785 12.56 0.09 12.65 30.00 Complies 
165 5825 12.29 0.09 12.38 30.00 Complies 

 
CH149 CH157 CH165 

   
 
 
Test Mode UNII-3_TX AX (HE20) Mode_Ant. 2 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

149 5745 12.35 0.09 12.44 30.00 Complies 
157 5785 12.49 0.09 12.58 30.00 Complies 
165 5825 12.38 0.09 12.47 30.00 Complies 

 
CH149 CH157 CH165 

   
 
 
Test Mode UNII-3_TX AX (HE20) Mode_Total 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

149 5745 15.33 30.00 Complies 
157 5785 15.63 30.00 Complies 
165 5825 15.44 30.00 Complies 
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Test Mode UNII-3_TX AX (HE40) Mode_Ant. 1 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

151 5755 9.29 0.16 9.45 30.00 Complies 
159 5795 9.16 0.16 9.32 30.00 Complies 

 
CH151 CH159  

  

 

 
 
Test Mode UNII-3_TX AX (HE40) Mode_Ant. 2 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

151 5755 9.46 0.16 9.62 30.00 Complies 
159 5795 10.00 0.16 10.16 30.00 Complies 

 
CH151 CH159  

  

 

 
 
Test Mode UNII-3_TX AX (HE40) Mode_Total 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

151 5755 12.55 30.00 Complies 
159 5795 12.78 30.00 Complies 
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Test Mode UNII-3_TX AX (HE80) Mode_Ant. 1 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 5.57 0.31 5.88 30.00 Complies 
 

 CH155  

 

 

 

 
 
Test Mode UNII-3_TX AX (HE80) Mode_Ant. 2 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 5.77 0.31 6.08 30.00 Complies 
 

 CH155  

 

 

 

 
 
Test Mode UNII-3_TX AX (HE80) Mode_Total 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 8.99 30.00 Complies 
 
 



  Report No.: BTL-FCCP-2-2008C188 

 Page 167 of 169 
 

 
 

APPENDIX H - FREQUENCY STABILITY 
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Test Mode UNII-1 
 
Voltage vs. Frequency Stability 
 

Voltage Measurement Frequency (MHz) 
(V) 5180.0000 
138 5179.9551 
120 5179.9600 
102 5179.9600 

Maximum Deviation (MHz) 0.0449 
Maximum Deviation (ppm) 8.6631 

 
 
Temperature vs. Frequency Stability 
 

Temperature Measurement Frequency (MHz) 
(°C) 5180.0000 

0 5179.9600 
10 5179.9399 
20 5179.9399 
30 5179.9551 
40 5179.9400 

Maximum Deviation (MHz) 0.0601 
Maximum Deviation (ppm) 11.6047 
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Test Mode UNII-3 
 
Voltage vs. Frequency Stability 
 

Voltage Measurement Frequency (MHz) 
(V) 5745.0000 
132 5744.9400 
120 5744.9600 
108 5744.9199 

Maximum Deviation (MHz) 0.0801 
Maximum Deviation (ppm) 13.9469 

 
 
Temperature vs. Frequency Stability 
 

Temperature Measurement Frequency (MHz) 
(°C) 5745.0000 

0 5744.9400 
10 5744.9350 
20 5744.9400 
30 5744.9400 
40 5744.9400 

Maximum Deviation (MHz) 0.0650 
Maximum Deviation (ppm) 11.3142 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

End of Test Report 


